LlSE DE PIECES ILLUSTREES - ILLUSTRATED PARTS LIST

o}

———

MODEL: :







NO. PIECE | QrE. |
No, DESCRIPTION !
PART NO. qQTY.
1 10143 Train avant, assemblds soudde 1
1 10143 Fore carriaga, welded assembly 1
2 10144 Train arridre, assemblée soudéde 1
2 10144 Hind carriage, welded assembly 1
L3 10145 Eagsieux 2
J 10145 Spindle 2
4 10104 Bague étanche # 20148 b
4 10104 01l geal # 20148 L
5 10105 Céne, coussinet A rouleaux intérieur Timken # 603049 Iy
5 10105 Cone, inner roller bearing Timken # 603049 4
6 10106 Bague, coussinet 4 rouleaux intéricur Timken # 603011 b
§ 10106 Cup, inner roller bearing Timken # 603011 b
7 10146 Moyeux 5500 lbs. "Martin® [3
7 10146 Hub 5500 1lbg. "Martin”® 3
8 10108 Bague, coussinet A Touleaux extérleur Timken # 48548 b
8 10108 Cup, outer roller bearing Timken # 48548 b
9 10109 Céne, coussinet i rouleaux extérieur Timken ¥ 48510 4
9 10109 Cene, outer roller bearing Timken # 48510 b
10 Standard Rondelle plate 7/8* DI 4
10 Standard Flat washer 7/8° ID 5
11 Standard Ecrou creneld 97/8*-14 NF L
11 Standard Slotted nut 7/8"-14 NP b
12 10110 Capuchon 4
12 10110 Gap &
13 Standard Goypille sur derou crenelé 5/32* x 1 1/2° 4
13 Standard Cutter pin on slotted nut 5 /32* x 1 1/2" 4
14 10111 Vis de jante 9/16"-1B NP 24
14 10111 Rim gerew 9/16%-18 NF 24
15 Standard Boulon 1/2"-13 N x 5™, rondelle d'arr8t, écrou 2
15 Standard Bolt 1/2"-13 NC x 5%, lock washer, nut 2
16 10112 Epde ajustable b
16 10112 Ajustable stake &4
17 Standard Boulon 3/L~-10 NC x 5 1/2*, rondelle d'arrét, éerou 2
17 Standard Bolt 3/4%-10 MC x § 1/2", lock washer, nut 2
18 10147 Bague de perche 1
18 10147 Tubular ring 1
19 10148 Perche tubulaire 4* DE x 96* - 1
19 10148 Tubular reach 4" DE x 96 1
20 Standard Boulon 1*-12 NF x 7*, dcrou 4 blocage de nylon 1
20 Standard Bolt 1"-12 NP x 7*, nylen lock nut 1
21 Standard Boulon 3/8"-16 NC x 1", rondelle d'arrét 2
21 Standard Bolt 3/8*-16 NC x 1", lock washer 2
22 10115 Rondells capuchon 2
22 10115 Washer cover 2
23 Standard Zerck de graissage, alemite 1/B"-28 NP, droit 7
23 Standard Lube fitting, alemite 1/%"-28 NF, straight 7.
| 2 10149 Rondelle machinée 2
24 10149 Machinery washer 2
25 10150 Essieux gauche avant 1
25 10150 Front left spindle 1
26 10119 P8le de traction au tracteur 1
26 10119 Tractor gtub pole !
27 10120 Boulon de sécurité 3I/4-16 WP 1
27 10120 safety rod 3/4=-16 NP 1
28 10121 Prise pivot du pdle !
28 10121 Pale hitch 1
29 Standard Ecrou & blocage de nylon 3/B"-16 NP 1
29 Standard Nylon lock nut 3/%"-16 NP 1




! NO. PIECE : QTE.
NO. i ] DESCRIPTION
i PART NO. QTY.
{r_jo ] 10122 P8le télescopique au wagon 1
P30 ! 10122 Wagon telescopique pole 1
M Standard Goupille fendue 1/4° dia. x 1 1/2° s
3 Standard Cutter pin 1/4* dia. x L 1/2° 5
32 1012) Rondelle pour barrure 1
32 10123 Handle wagher 1
33 10124 Ressort i
33 10124 Spring 1
B 1012% Cheville d'ajustement 1
I 10125 Hiteh pin 1
35 Standard Boulon 3/4°-16 NP x 8%, écrou 4 blocage de nylon 1
a5 Standard Bolt 13/4*-16 NP x 8", nylon lock nut 1
36 10129 Coussinet de brasse 1 1/4° DE x 11G mur x 1 1/2% 4
36 10129 Brass bushing 1 1/4" DE x 11G mur x 1 1/2* 4
37 Standard Ecrou 1"-12 NP 2
3?7 Standard Nut 1®-12 NF 2
38 10151 Essieux droit avant 1
38 10151 Front right spindle 1
3% 10152 Barre de conduite courte 2
39 10152 Short tie rod 2
40 10128 Rondalle d‘'appui nd
40 10128 Flat washer s
41 10153 Barre da conduite longue 2
41 10153 Long tie rod 2




	Before #8505671 1st Generation

	Return to wagon index

	P12S-420

